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-
DAILY ACTIVITY REPORT 

Project Number 16-584 Service Date 5/11/2016 Page 

Project Name Lake Creek Village Sec. 2 

Contractor Randy Roan Construction. Inc. 

Report Number 160511-62117 

Report Dale 6/3/2016 

18 

Bill To lofco, Inc. 

Job No LCV2 

Supplier · 

Contract No 

Fife No 

PO No 

GFSNo 

On May 11 , 2016 a Coastal Testing Representative was present at the above referenced project 

to obtained a proctor and pi samples of backfill and cement I stabilized sand materials. 

For bedding and backfill of Water. Sanitary, Storm Sewer Lines. 

Technician then delivered the samples to the lab to be tested. 

Charges: Technician 3 1/2 hours + 1 std stab proctor + 1 std raw p1octor + 1 pi + I vehicle charge. 

End of report. 

Technician Ryan Peria. Test Dale 5/1 1/2016 

Lab Departure Time 9:30 AM Project Amval Time 11:00AM 

Lab Return Time 1:00 PM Project Departure Time 11:30 AM 

Standby Time Lunch 

Straight Hours 3.50 Overtime Hours 

Nole: If applicable, concrete tests will come separately. 

[ t 
Respe !fully Srm,!~ed· 

.,. ) 

-"-_ _ iii/ -L ---~ 
Coasta"-~.J.aboia1Ciries,-1nc. 

I 
1 

sd OV24/2016 

~y Monique Connor 

'foved bf Joe-Ga:iar~◊ 

The above test resulls relate only lo items actually tested. I 
This report shall not be reproduced except in full wi1hout the approval of this laboratorx 

' 
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PROCTOR TEST REPORT 

! 
' r-

I 

! i 
i 
' I. 

B6L,--'-----'----,J'-----'---~--,.L,-e-'---'--'-..,.L~---~,J.,--------'----c''----'----'----'---'---' 
23 25 27 29 31 33 35 

Water content, % 

ZAV for 
Sp.G.= 
2.63 

ui .co 
.lJl"' Test specification: ASTM D 698-12 Method A Wet, ASTM D 1140-00 Method B, ASTM D-4.118-10 Method B. Standard 

~~-~--~---------------~---~--~---~--~---~----! ~ '.z Elev/ 
u C: 

Classlflcalion Nat 
ro ·- Depth 

~;;; 
2~ 

uses 

CH - Sandy fat Clay 

AASHTO Moist. 

35.6 

Sp.G. LL 

85 

Pi 

59 

114 
%< 

No.200 

60.6 
·- Q) 

.8 .,:l==========================~====::;::======~===:!::::====l 
2:- ~ TEST RESULTS 
C ::, - -

~ e Maximum dry density= 89.7 pcf 
.!!! Q) 

MATERIAL DESCRIPTION 

Dark Gray Clay w/ Tan Streaks . 

l'! ~ Optimum moisture= 29.7 % 

~~I Project N~-- 16-5g4 -··c,1e11t: l~elco, Inc. Remarks: 

l'! ;;';; Project: Lake Creek Village Sec. 2 Rep. Date:05114116 Rep. No: 160511-62 J 17 
j ~ Sample Datc:05111116 Dy. Ryan Pen;~ Tesl 

., t: o Location: Onsitc Material. Sample Number: S-11579 I Dalc:05/14116 Charges: I Std. Proctor, I 
i, ~011.:c====..:::=.::::..::c.::.==c--c=-...::;=~:::.:===c,.:;:....:..:.::.:...:.... ______ __, Pl. 2 ofi. St:c D1:1iJy Report 
.a ., Coastal Testing Laboratories, Inc. E d r 1 , • 
ro \.- i n o ~eport. \ 

a, ·w i) , I i= F _____ Pasaden.:1,.IX _____ J f ' 

'' 
Tested By: Eli Estrada Checked By: Hector D. Garcia. .\-___ ,,~1·-· 



PROCTOR TEST REPORT 

1051--~-

' -- l 
; 

102.5 

- i 
! l __ ; __ . 

100 I----'----'-

. ; ZAVfor 
Sp,G.:= 

, ~ 2.63 
97.5½-=----~c'=-~--'------c'c--'--~---~---~~~~--c'c-----'--'---"' 

Q) .;; 
u­., ::, 

15 17 19 21 23 25 27 

Water content. % 

~o 
gj .c Test specification: ASTM D 698-12 Method A Wet, ASTM DI 140-00 Melhod B, ASTM D-4.l 18-10 Method B. Standard 

~·~·----.-------------------.-----~---.-----~---~---~----; 'ffi =r 
::, ,i2 Elev/ 
uc t ru ·- Dept I 
1,1} - --·- --··- ---

E !'l 
.ill>< 

Ctasslflcatlon 
uses 

SC • Clayey Sand 

Nal 
Moist. 

Sp.G. 

15.7 

LL Pl 
%> l'fo< 

#4 No.200 -------- ------ ... - ------

39 16 39.4 

·- ill•'-===:!=============:=!:==:=!:==='=:::;==~==='=======1 .9 ul-

.?:< !'l TEST RESULTS MATERIAL DESCRIPTION 
C ::, _______ -- ---···--·-·-----------~- .. - ·-····------- --~ ··------·-···-------·--J-.----

O u • d • 07 6 f Tan Brown Sandy Clay . • '!l e Maximum ry density= I . , pc 
.ll1 Q) 

I!' ;;; Optimum moisture = 18.0 % 

'§ ~ !Project No. 16-584 "~·-=c=l=ie=1=,1~,=L=el=c=o-, l~nc. --·--· •••• 1 Remarl,s: 
"'c' 
!'! = I Project: Lake Creek Village Sec. 2 Rep. Date:05/17/16 Rep. No:160513-62170 
m _gl Sample Date:05113/16 By. Nick Fuentes 
.ill "'I 1:'. Test Datc:05/17/16 Charges: I Std. Proc-g;> 0 /n Location: Abner Road, Sta. 0+70. Sample Number: S-11594 
o lur, I ?J. 2 or 2, Sec Daily Rt:pllfl. 
{il !'! Coastal Testing Laboratories, Inc. End of report. \ 
a, •wi I \ 
f:. f-ul=--=· ====--~--=~-~--~-~-==~=-""·•-c:Pc:a"'s""a::a::d~e~na:a~,~T'"'X~=-=·=··====·~-====·=·=··=· ·=··!L-,£./_:_ __ i._, __ ..;_ ___ _ 

( 
Tested By: E'phraim Garcia. Checked By: !:l§9\9r D. Garcia~.--'-- _ __ii~ 
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PASADENA 7 13-477-0 l 2 1 ° FAX 7 13-477-2277 ° P.O. BOX 87653 o HOUSTOt'\J , TEXAS 77287-7653 

\ DAILY ACTIVITY REPORT 

Project Numl:-er 16-584 Service Date 5/14/2016 Paye 

Project Name Lake Creek V?llage Sec 2 

Contractor Randy Roan Construction. Inc 

Bill To Lefco, Inc. 

Report Number 160514-62188 

Report Dale 5/19/2016 

!JOO 

Job No LCV2 

Supplier 

Conlract No 

File No 

PO No 

GFS No 

On May 14, 2016. a Coastal Testing Representative was present at the above referenced project. 

as scheduled. for 8" slorm sewer line placement. Storm line was placed on Dudley Road from 

MH 1 (Sta l-t 75) to MH 1A (Sia 2•98) to MH 2 (Sta 4+29) total of 254 It of 8" sewer line was 

placed. Technician performed eleven : 11) compaction tests and found all results to 

meet project specifications One (1 / sample was taken for proctor and Pl. 

CHARGES: 9 ! /2 Hours ·•· 8 Densities• I Pl + 1 Standard Proclor + 1 Vehicle Charge 

(Typed by lr1) 

END OF RF.PORT 

Technician Nick Fuentes Test Dale 511 •1/ 16 

Lab Departure Time 800AM Proiect Arrival Time 9 30AM 

Lab Return T1rne 600 PM Projecl Departure Time 4.00 PM 

Standby Time Lunch 1/2 Hr 

Straight Hours Overtime Hours 9 1/2 Hrs 

Note. If applicvble. concr~le tests wrll come separately 

f -tCYl50d 0 2 124/](.• 16 The above test resul(~ relate only to ilen,s vctually tested 

Thrs report shall nol be reproduced except in full without the approval of this laboralory 
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RESULTS OF NUCLEAR DENSITY TESTS 

ProJect Number 16•584 Service Date 511 3/20 16 

Project Name Lake Creek V1llage Sec. 2 Page 2 

Location Utilities Backfill • Walerline. Storm & Sewer 

Contracto1 Randy Roan Construction. Inc 

Report Number 160513·62170 

Report Date 5/19/2016 

Bill To Lefco, Inc. 

Job No LCV2 

Matertal Type Tan. Brown S3ndy Clay I 

Contract No 

File No 

PO No 

GFS No 

Test Date 5/1 3/2016 

ASTM D·6938·06 

Oplimum MoisltHe 18 0 

Melhod A J Method B Compachon Required. 95% 
/ 

Maximum Dry Density 107.6 Moislure Requiremenl NIA 

Wei Moisture Dry Percen1 Pass 

Probe Density Content Density Maximum or 

Locahon Lilt Depth PCF Percent PCF Oensily Fail 

i 5 i 10' Sewer Sta. 1 +00 Dudley Rd. f T Below/G • I 6" r - 122 5 - 17.7 I 104 -1 - f96-7- , Pass 

! T - [10-sewer Sta 1 •60 Dudley Rd·- - - 1 s· Below/G I 6" r 122 2 17 9 11°36_ I 96.3 i-- Pass -

1 7 p ry Sewer Sta. 1+30 Dudley Rd. 14' Below/G I 6" I 122.0 19.3 I 102 3 I 95 0 r-rass- -

: 8 l 10" Sewer Sta. 0 +- 72 Dudley Rd. 
I I 

r 2.-Below/G -, - 5·· ··- - 1 121 .7 ·- r- 188- ,- - 102.tl I 95 2 I Pass 

I I 
: I 

i-- · - ·-· - r ··- · ·· ·- , ·-·-·- ·-·- •· r·---- r --·---- r 
I I ' I I I 

r I 
! 

r--·-··-- r-·--·-- r - ·--··-· , ----· r------ · 

r ·· · · ·- ·· ·· ·- ·· r - -·-·-·- r -------- i-- -··--·- · r ·--·- r -· · -- ···· r--- --·· · -

' 1-··--- ·- - , ·------ - --- ,- --- · , ·---·· .. - . ,-· .... ·- · - - ·· - - - - ·····- --··-- .. 

I I 
! - - - --· -· - r--·· - ·-- · 
I I 

- ---··- , -·-- r·---- - r----·-· - r -·- ---. - . . r . -- ·- -·-- - - - · - - ·-··-- ---

l : 
r- - -- ·r -- ·-·· r 
I ! I 
i-- -- - ,-·---- - I I- I ,-- --

r··- • · r ·-· ····- ··-- - ·- - - - 1 ---- r ··---- ·-- r ---·- 1---- , ---····· r -·--- ·-·-1-··-

1--- ·- ··1- -··-- -- -----·--··- , , - r ·· r ··· ····-·- -- -· , - - ·· ··· · -·· r ····--· ·· - - r-·- --· - --· ·· 

,-- --T ·····-- - - r- -·- ·- · r· ·-- -·· -- , ·-·----- r · ---·--- r·····---· , ---1---·---
r· ·--- r-· r - - - · · .. -- r- - ···-- ·- - --·-- r----- - r------- r · ·-···-··- 1-· 

: ·· -· r -- ·-··-----·· --·- - ---- - --- · i----··-- , -·---·-·· 1 ·---··---· r --·---·-·· r-----·· 1-·---·- r-·- - --· 

- - i----- - - -- i- ·- ·- r-- -·-·-· ··· 1··· ·- ·- ·- r ·· --··--- - ,-·-··· ··· · r- ······ • .. ·• ···r ·-----· 

! ·-·· 1··-·----·---·- ·· ·-----· 1-·-·-·- ·1--·--1--- r - - -·-- I -·-· , --- ,- ---
Saniple/Test,ng Techniciar1 (Nick Fuentes - -·····-- ··-·- Standard Count. ~ 

Gao ye i ""'"'"" s,,,,,. i 8100 O.esily Sid f, 18< - - - - Mo,s1"re Sid [ ,Tu • · ( ; 

"""'" ~,~;;:·::::,see o,;ly Report! PAGE 2 OF 2 " " ' " i' :'.': '.1\ 

c 11 u no1 Coastal ~ stir g Laboralones'. Inc 
l!c,,, cu 02/261l 0 16 Tne above tesr resulls relate only to ,tems actually tested. -

ll ov,,cct oy IAo, .. q.,c Cone.or This report shall not be reproduced except in full w1thoul the approval of this laboratory 
Ht-v1s,cn app,o -·cd b'J J'J~ Galla,ao 
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RESULTS OF NUCLEAR DENSITY TESTS 

Pro1ecl Num:Jer 16-584 Service Date 5/14/2016 

Project Name Lake Creek Village Sec 2 

Loc-at11Jn Utilities Backfill - Storm Sewer 

Contractor Randy Roan Construction. Inc 

Bill To Lefco. Inc. Contract No 

File No 

Page 2 

Report Number 160514-62188 

Report Date 5/24/2016 

PO No 

Job No LC\/2 GFS No 

Test Date 5/14/2016 

Material Type Tan. Brown Sandy Clay 

Method A Method B ASTM D-6938-06 

Optimum Moisture 11 .5 Maximum Dry Density 107 6 

Compaction Required· 95% 

Moisture Reqwremenl -3/+5 

Location 

[DUDLEY ROAD 
I 

; · -i - - pr:-s·iorm s 1a. 2• io ·- -· • • •• -

j 8 .... • 18" s•.orm. Sta 3+ 10 .. - - • - - - --·-

9 j8· Storm Sta. 3+48 

I 10 Iii" Slorm Sta 3+82 
I I 

- ·- •- r ----·------· - - - - ·· ,._ - - -
: 11 1a • Smr:n Sta. 4•00 
I : 

I . 
I 

. r . . .. . 
I 

I ..... . , .. . --- - .. .. _______ __ ,, ___ - ---- ---- -- ---

' 
!NOTE. 8elow/G = Below Grade 
r· -- ---· ---____ .. ___ _ 
I 

r i 
.- ··-- r -- ---·----- ------ ·----
, I 

1 ! 
.. .. !'"- ·- ---- -

- -r---. --------------·--------
I 

Samplef fE:sting Technician :N,ck Fuentes 

Probe 

! 6' Below/G f 8" 

fY Be1'o~,;I(; .. 1-- .. ii,.- - • 

I 5' Below/G ; 8" 

I 2' Be/ow/G - , - 8'' -

j ,r Belo1\4G - r . -if·- -

r---- - --r 
I I 

Wei Moisture 

Density Content 

PCF Percent 
r -- - ·-···-· r · - - . 
! \ , .. ----- r 

124 0 I 20.1 
I I 

Ory 

Density 

PCF - ··--- .. 

·•- ! ' 103 2 
' 

I 
I 

Percent Pass 

Maximum 

Density 

or 

Fail 

I 96 O I Pass r· 123 2 ·- · ! 20 5 r 102.2 •• r··-95~0- --T-- -Pass __ _ 

I 122 o --2-ri- - ~ a-- 1 92 , ,- r:-aTI'- -

I 122.9 r 21.0 I 101 6 I • 9,1 ,i r - ·Faff" -

r-1240-- 1 231 - ,- 10~ r 936 ! Fail -

, - --- - - -- r --- ----- r ·- - - - - , - --- , -----

, --- ,---- r - - · -- -i-·-· .. · · 
r - - -· ·-· r · -- -- --- : - --- - - , -- -----· r-·------ r --- ---,-- - - · 

, r - ·-- r·--·-- · , ·--·- 1 -- , -·--,-----­
r - ·- ---- i--·----. ! ------ -- - 1--- -----·· 1- ----·- I ··-·--·-·--- ,---·----

1·-----, ---· ----·- i-·------·- --- r · ... --- ·- - I --- I - ..... I"' . .. --- - --- -

r ______ ,, ____ , r----- - -
1 ' 
I I 
,- - - - r - - - --
' . I I 

1 ___ .. - ---- r · -------- 1 ·- · - -- r ·-- - - ,--- -----­

r--· - -- i----- ,------ --- , -·--,-----
r - ·---- ·--- , -------- r --- --- -- , --·--· ---- · 1 ·-- ,--------• ,-------
f __ ___ _ · · 1 ·• r -- · --· - .. -· r · ··- · ____ .. . 1 • r · - ·-- ·- ----- i .... ____ ... . · 

,-·- --- ---r--· ·-- ·- -· ,-------- ------- --- ,-- -- -- -- ------
1 : . l I 

Standard Count: 

Gaoge j Humboldl Serial II !8100 Density Std !3 167 Moisture Std r4.14 ...... ___ .... . 

Charges 3 Oens11res (Sec Oa,ly Report) 

(Typed by In) 

Cll ti DOI 

P/,GE 2 OF~ 

The above test results relate only to ,terns actually lesled. 

Respectfully Subm,llted. 

%? ./ ()I: ✓ 1/ /) · , v 
• , # I • 

Coaslal Testing Laborato,ies. Inc 

Hc:,v,scd by U or1ql•C Connor 

l~ov,s•on "~>prO\.'Cd oy Joo G.:"Jila100 

This report shall not be reproduced except in full without the approval of lhrs laboratory 



Proiect Number 16-584 

C~~~iff ll Y,~$1fD 11G flAfmQi1R<f2\1f'(O)~□ f:E~9 OfNlCa 
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RESULTS OF NUCLEAR DENSITY TESTS 

Service Date 5/1712016 

Proiect Name Lake Creek Village Sec 2 Page 

Location Utilities Backfill • Sanitary Sewer Line 

Contractor Randy Roan Constructicn. Inc 

Report Number 160517-62208 

Report Date 5124/2016 

Bill To Lefco, Inc. 

Job No LCV2 

Materwl Type Cement Stabiiized Sand 

Method A _/ Method B 

Contract No 

File No 

PO No 

GFS No 

Compaction Required: 95% 

Test Date 5117120 16 

ASTM D-69~18-06 

Optimum Moisture 11 . 5 Maximum Dry Density 117.4 Moisture Reqwremenl •1-2% 

Location 

1 1s:a. 2+50 

~ 2 ·-- fsia· -2+30 

4 

5. 

G 

(Sia 1+45 

!Sta t, 10 
I 

jSta 0+75 

( 
I .T .... 

• • 0 • • - OH• •• ••·- -· ◄ 0 ·••- · ~ - -

!NOTE Bedd1nglMH = 
,· Bedding Manho;e 

Probe 

Lift 

Wet 

Density 

PCF 
I .. -----
! 

Moisture 

Content 

Percent 

Dty 

Density 

PCF 
- 1·------ ,-·-·- ·· 

Percent 

Maximum 

Density 

Pass 

or 

Fail 
I - -- -- ·-· ···-- f - ---- ---- . 

' I I Bedding i 6" i-·· "i iz 6 ·-. I. -• i~ - i-- 11fg -- r-. 99 6 --- I --Pass - -

1- sackf,1i ·-- r --ir'.- -·· ·· I . i':io 5 - - [ - 13 5- ·- 1 11 f o - · i---97_.9--··· 1--Pass -

!- Backfil!-- , ·(F·--· j126~8-- I 11 7 j1135- - r- 96 7 -· 1 - Pass 

1 · ·Bedd1ng· r - s-· - - 1126··9- - - r - - 13.1 112.7. , - 95.c;· · - 1·····Pass···- -

1a edding r - ·-6;;·---· r - 126- i-- 13 2 ··- ·· r 11 2 8 - i~--- 96.1 I Pass 

je iiddinglMH. ( ··- 6 ;·--- - • ··-·;300·---- i • 132 -- ! - 114.8. - i--97 a ··-- r Pass -

;·· ·- -- - -- r - - - ----- - i --- -- ·-- r·-- - -- -- 1 -- - -- - - ·- - · r - ·· - -- -- -

,-- -- - - -·- - i-- · ·-- ·· i-------- i ---------- r·----· 1------- 1·· · ·------
,----·------· · - ·----·-- · - --
! I . I 

i I - r -·····- . ... . , . ... . . . 

I I 
r-- - - ,- - - -- -- - r -· ··-- r ---- --- 1- i'----··-· - r ··-- -- -- ---

·-·---- ---·------ -----
l i 
1··---·- r ··------ -
1 ! , ·-· - ·- -- - · -· - ----·- ·· 
I ! 
I I 

r r r 1 1 
,- ··- ------
' 
I I . . .. ··- . . . . .. I. 

I 

I --·--

I 

r---· ------- --·-- --· -- -
. I 

... -· -· . ·- . . 

I !------- i-- ·--
r- · · ---·--- · 1-- •· -

SarnplefTesli:ig Technician (Nick Fuentes Standard Count· 

Gauge ;Humboldt Senal # 

Charges 12 Densities (Se£, Daily Report) 

(Typed by 111) 

r IL# l~J/ 

Hcv15c(J Oi' 761✓0 16 

Density Std 13179 

PAGE 1 OF 2 

The above test resulls relate only 10 ,terns actually tested. 

Moisture Std j <1 2g· • • • • • • • • • 

Respectfully Submittted. 

7,;~-/ )pr.-✓ 
Coastal/Testing Laboratories. Inc. 

UP.v•.H"d Oy ,.1on•.Qvr Co: nc, 

lh.•v1s,on ai:p,o,,cu b y Jt•~ G&ll;JlOt 

Tn,s repor1 shal: r,01 be reprod1.;cec! except 111 full without the approval or this laboralol)' 
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DAIL V ACTIVITY REPORT 

Project Number 16-584 Service Dale 

Proicct Name Lake Creek Village Sec 2 

Contractor Randy Roan Construction, Inc. 

Bill To Lefco, Inc. 

Job No LCV2 

Suppli~r 

Gontracl No 

File No 

5/23/2016 Page 

Report Number 160523-62275 

He port Date 5/2612016 

PO No 

GFS No 

On M,1y 23. 2016. a Coastal Tesltng Representative was present al the above referenced project. 

as scheduled. lo perform nuclear density testing on Race Track Lane Sta S-105 to Sta. 8-106 

manhole 116 and manhole 117 Technician pertormed sixteen (16) compaction and found 

all results l e> r•1eet project specifications 

CHARG[S 5 i/2 Hows Technicra,• -1 1 Hour Overt ime ➔ 16 Density Test • I Vehicle Charge 

(1ypeci by lr11 

END OF Rf PORT 

Technician N;ck Fuenles 

Lab Depanure Time 11 00 AM 

Lali Return r ,n.e (j eo PM 

Standby Ti1r,e 

Straight Hour$ 5 1/2 Hr, 

Note If .1pphcable concrete: rests will come seµarately 

Test Date 5123/16 

Pro1ectA111vat Time 12.30 PM 

Project Departure T ,me 4 30 PM 

Lunch 1/2 Hr 

Overtime Houis t Hr 

Respectfully Sub1111Hted 

--~ ~/, ~ /._/P_-, - -
coas/~~abo,atories. Inc 

The above test results relate only to i!enis actually tested 

This report shall not be reproduced P.xcepl 111 full without the approval ol this laboratory 
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/ RESULTS OF NUCLEAR DENSITY TESTS 

ProJecl Numoer 16•584 

Project Name Lake Creek Village Sec 2 

Location Ulililles Bacltrill. 

ServKe Date 

Contractor Randy Roan Construcuon. Inc 

Bill To Lclco, Inc. Contract No 

File No Job Mo LCV2 

Material Type Brown Dark Gray Sandy Clay 

Melhocl A Method B ASTM 0 ·6938·06 

Optimum MG1slurc 25 3 Maximum Dry Density 96 2 

Probe 

Locat,on L1 f1 Depth 
/RACE.TRACK LANE s·; sfwrn·- •• 
' 

r -- - · --- r --·· 

,- - -· ··- ·- ---- -- --···- -- .. ___ _ 
1
u NE-. i-·- ·· .... - .. ! . ·--

! 9 jSta 5+40 r=s~se1o7 ... cf· f- 8';-·- • 

1··10 1s1a.- s~80 -· ·--·--·-· i ·2'Below G I 8'. 

j 11 · - rs,a. 6+ 10----···--··--- -
l I 

j •6'Below G ! 8" 

, · 12 •• 1s1a· 6+-60. ------ ·- ··- ---·- ! -3'Below G r - -8.-, - -

13 [sta 7 ◄·00 
r--· ~-- --·•• -- ,- • - · · ----· - - . I •5'Below G I 8" 

5/23/2016 

Wet 

Density 

PCF 

Page 2 

Report Number 160523·62275 

Report Dale 

PO No 

GFS No 

Test Date 

5/26/201 6 

5/23/2016 

Compaction Requrred. 90% 

Moisture Requirement +51-3% 

Moisture 

Content 

Percent 

Ory 

Density 

PCF 

Percent Pass 

Maximum or 

Density Fail 

r ·-·----·-- -1 -- .. ---· f 

I --- - · - - · ··-- • ·-

! I 
1--- --- - · r - ····---· 

r-· j lt.-3 -·. r· ··23·2 - • •• , ·- · g·2T - · I 96.4 --1- Pass ... 

r- ··1·19.i .... I 24 8 r-95.9·-·- 1-··· 99 7 • I Pass --

r 115.0 1 • ·:hJ - r - 94 _0_ I 97.7 I Pass 

r· 115.6 ··- I 25 0 ,~ 5- , - 961- , Pass 

, · -- ·11f 3 - • 1 ... 26·6 ·--· 1····91·9·· - r - ···955- 1- Pass·· -

1s1a'. 7+·4·0 · - - •• ·- - · · ·--· •• • - ··. I ·2'Below G I 8" , - · 1 i5.a- ·-· 1· -25.2-- ,-··-92·.s--· ,- 96.1··--I Pass - · 

15. !Sta 7+80 
I 

f ·6'Below G ,-- • 8" - • ,---117.3 - I ---232- •• r- 95 2 · • ,- 990-· rP ass-
16 jSia 8+00 ---·- - ·- ··----·- r ·3'BelowG T - ·--8" --·· ;-·- 1110- · ,-- -243-- i- 94:i- 1 97.8 I Pass 

i ·- · 1·· ·· ·-·------- --·-· -·· •• ! -- --·--, -·------- i-- - ·----r f_ ___ ,__ I _ ="'q,~~\)~'" -~ 

l fNOTE. BelowG = Below Grade ,·-- ··- ·- -r- - ··--- r-·--- - i-- --- I/ . ;-'-~r-~~~-· .. ,,f:t..,l•. 
1-- - - r --·-·--- ---- - - --- ·- -· , --- --- r -··· - -· ,-·---· !; r~:::;,-, - ~~-·· -"A~,, 

i-· ·--,- -· -·---·-···- -- ---, --·-- , r-- ---- 1 ·----- 1·--- ·'- i~/~: ...... ~~eo·s:Ai:,:.~.~ 
i ·-·-- 1 - · -·•- · · ·· · · · · · - ·• •- - -- ·--- 1·-- - - ··· ·· - - r - - - - , --·- r-·---- 1 ·--··- • (£ ·~~~~f~1$J 

r·. - ··-- ··- •· ,·-·- -·---· . 
: ! 

... · -···•··•· -- -· ... ... . · -- ··--·- - ·--· r-· · ·-·----1 ,- r··----·- ,--·-- -· ra,1>,;:~-:frZl~~?.~.l~ 
, --·--·-- · r~~t{~,:o·~t~f: -
, I ",'I!,"-'"" 

Sample(f esting Techn1c1an iNlck Fuenles - ·· ·-· - • - - ·- - - Slandard Count 

Gauge f Ht m1boldt • • • • • • • Serial 11 

Ctiarges 16 Dens1lies (See Daily Report) 

(Typed by In) 

C II n Du l 

l {ov1~ed 07., 261/016 

Density Std f:i"iii 

PAGE 2 OF 2 

The above test 1esults relate only 10 ilcrns actually tested. 

Moisture Std f 437 

Respectfully Submillted: . ; ,, .,, 
/ ·'/ , ·:? A 
• A --:- ._ / L_"--- ---- --

Coasla} l'r " 1119 Lab6 ratories. Inc 
/ 

This report shall not be reproduced except in full w,thoul the approval ol lhis laboratory 
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--- PASADEhJA 7 13--177-0 121 ° rAX ll:l-4 77-2277 o P.O BO X 87653 " HO USTOf'l , TEXfa.S 772 877653 
RESULTS OF NUCLEAR DENSITY TESTS 

P,oject Numbe, 16-584 Se1v1w D:~t;, :i/2131?()1 '3 

Proiect Name Lake c,eek Village Sec. 2 

Location Utilnies Backfill 

Cont,actor Randy Roan Construction, Inc. 

Page 

Report tJumber 

Report Date 

160526-62361 

612/20 16 

Bill To Lefco, Inc. 

Job No LCV2 

Contract Mo 

File No 

PO No 

GFS No 

Material Type Cement Stabilized Sand 

,\ STM 0-6938-06 Method A 
/ ,,, ME!thocl B Compacli,:,n Required: 95%·, 

Optimum Moisture 11 .5 Maximum Dr~, Dens,ty I 17 4 

Wei Moisture Dry 

Probe Densilr Content Density 

Location t.,ft 0ep!h PCF Percc?r:t PCF 
1- · ·· - .... .. - - - ·· - - -- fRACE TRACK LANE 8" SEWER __ _ 

i 

r-· ~- ·---~~. ~· i - · - ~ ----- -------

... ______ ., ______ _ r ------- · -- .------ --- --· -·- --·-·- .. · - -~------
!' LINE 1 , ! 

I j 

(- c · ,sta 8 •80 ,- - ·---·-----·- I Backfill i 6" i- - 123.a - - ·· r - ·g_f ... j ·- 1i3T'~ 
, - --- r --------··--·----· r--·- -- r--- l ... ---- i·---- ·- ·- r-· ·· - ---
; :______ , I , l i 

- - i - ---- ----· r -···-- -r---·-·- r-·--~-- r-- ·---·- r-----·--· 
··- --·-·· r---r -·-- -··-· , --------- i---- ·- -- --- r --- ----

··----1 
I 

·-··------ r-·---r--- ---· _____ .. ___ , 
: I 

Test Date 

Per;.:ent 

Maximum 

Density 
- -- --·-

5/26120 11) 

Pass 

or 

Fail 

' .' - - j - -·-·-·· ·· 

96.:3 i Pass 

'. r-
J ! 
r - · - -·- - , ... - · 

,-- - -- 1-----"- · -
\ · - ---- -- -- ,--- ···- ~ . . 
! 

- - -- - ----- - - - ----- - r----· r ·-.. - - - r------- i--·---- r----- i - --· ·· ·-···- ..... _ 

r--· - --r----·-- -- r- ·- · · ...... r-··- · 1- r - - - -- :- .. ______ _ - ·- · I ------
! 

1- --- - - - - - , - .. -- - - r - · --- .. ---· ... -·-- ·- - r---·- - - --· _, ....... ·- · .. - -· -· .. ... . .. 
I ' l I 

;-·-· - I --------- - -- ·-
l r - ----- r - ···------ 1- ·- -- ......... . i r- - -- l' .. . ....... - · · · J- .... - -··-~- · 

r------, 1- ···-- ,---r- -----r-·-
i r--r ---·- , -----,--1 ---
.-- - r- -·--·-- r-- ---·- · , - - -- - ·· _ __ .. _ r --- ---· r - ·- -

1 , 1 i I 
r ·· -- r-· 

i 
-·-----· ,-·--- --- - r -- - - r- ------r-·----- r---- - f---- -,--.., -

---·-------r- ·-,- r·----·- r-··--· i-----·--r------··-r- ·-· 
! -- ·-- r - ·S- tandardr Co_u_nt· - - - j_,. ___ r-··--~c-1 ·. 0\ 

SamplefTesting Technician !Nici<Fuenles 

Gauge [Humbok11 Serial Ii fa 100 Density S!d 13169 • • Moisture Stf 429 i\ 
Charges 3 Densiues (Min. 4) (See Daily Report) Resperful: SJ :nitlt~r'.· 

(Typed by In) PAGE I OF 2 ___ \ .......c~-~'.0, _ _ 

Coastal Tosting-l::aborafo11es.l -n"'"c-. - - -

The above test results relate only to i!e111s actually tested. \ 
This report shall not be reproduced except in full w1fhoc1l the approval of lhis laborato1y 

1 

I 

(;'fl• 01)7 

R•W.5el 02/?6/2016 



Project Number 16-584 Se,vice Date 61712016 

Project Name Lake Creek Village Sec. 2 Page 

Location Utilities Backfill.- Report Number 160607-62470 

Contractor Randy Roan Construction. Inc Report Date 6/9/2016 

Bill To Lefco, Inc. Contract No PO No 

Job No LCV2 File No GFS No 

Material Type Cement Stabilized Sand 

ASTM D-6938-06 

Optimum Moisture 115 

Met11od A v Method B 

Maximum Dry Density 117.4 

Compaction Required. 95% 

Moisture Requirement +/-2% 

Location 

,--18" SEWER RACE TRACK LANE 

1 1 jSta. ~ 

i-, -

i 

Wet 

Probe Density 

Moisture 

Content 
Lift Depth PCF Percent 

r----- 1 l 
Density 

PCF 

1
sackfill I.....--s-.. - - 12s.o l,_ __ 9_6 _ _ I 114.1 

..---~ 1 - 1 
I ~ - 1 1 ,___ -

Test Date 

Percent 

Maximum 

Density 

97.1 

i _.--1 - I I ~ -

6/7/2016 

Pass 

or 

Fail 

Pass 

1 I • I l I ~-
1 J l .1 1 r- I 1 ~, -

, - ,____I , - 1 I - -
r -r------- l I l I r--·-1 --
r-- ~------------
i 

1 .1 ,- .1.---- ------ -
, --1 

l ~ - , 1! - -r-- ·-·-·1 

~-, I I r--

l .1 I 
=------1,------ l--- 1.---- f I 
~-i ,-·-·- r--- r--- r---

--- ! l -1 I I lr---

1 I I I ~-
sample/Tes,ing Technician j~N-ic_k_F_u_e_n-te_s_::::_-_-_-:::~- Standard Count: . \ 

Gauge jHumboldt Serial# f3952 Density Std !3196 Moisture Std 110 \ _ \ 

Cl1arges 4 Hours Technician + 3 Densities (Min. 4) + 1 Vehicle Charge Respectfully Sub,~illted: 
l . 

(Typed by In) PAGE 1 OF 2 \ __ \_1_1_,_1. . _ 

Coastal Testing-1:a~oralories, Inc. CTL• 007 

Revised 02r.1612016 The above test results relate only to items actually tested. 

This report shall not be reproduced except ir, full without the approval of this laboratory 



V C@~ Sii" &-ML 1' ,ii, S "u g •~!6 IL.,~, -.. ( Hr«A ·u(tl ~a IE,s;12 n li\!l Co 
PASADENA 7 l 3-Lt77-0 I 21 ° FAX 7 1 J-477-2277 ° P.O. BOX 876.53 o HOUSTON, ffXAS 77287-7653 

RES UL TS OF NUCLEAR DENSITY TESTS 

Projecl Number 16-584 Service Date 6/14/2016 

Project Name Lake Creek Village Sec. 2 Page 

Location Utilities Backfill.- Waterline Backfill 

Contractor Randy Roan Construction, Inc. 

Report Number 160614-62584 

Report Dale 6/15/2016 

Bill To Lefco, Inc. 

Job No LCV2 

Contract No 

Fife No 

Material Type Cement I stabilized sand. 

ASTM D-6938-06 

Optimum Moisture 11.5 

Method A i./j Method 8 

Maximum Dry Density 117.4 

Wet 

PO No 

GFSNo 

Compaction Required: 95% 

Moisture Requirement -/+2% 

Moisture Dry 
Probe Density Content Density 

Location Lift Deplh PCF Percent PCF 

Test Dale 

Percent 
Maximum 

Density 
, - 18" PVC Waterline at- · - - - - ,- - -- j ~ --- I ,- - - - I 
,-- jRacetrack Lane. ----- r-- I ,--·- - I .-, ---

6/14/2016 

Pass 
or 

Fail 

j 1.- ,Sta.5+95 -------·-··- · ·- ---- r First .... , --6-.. -- 132.6 I 13.4 I 116.9 r· 99.6 - -·i-···Pass ·--

~ !Sta. 2+69 _ _ _ _____ ~ -I - 1 6" ~ -1-26 ___ 8_ I 11.7 ,~ I 96.7 j Pass 

r- l I I l, __ I 
,- 1 ,·-- r·- ·- · ,--- I .---- I .------
r-- ,- --- --------- i 1-- --·-1 I __ ,- -- ---· i-- ----

r--- , ~- , - -~- r 1 - -- , 

, - ·-- ,-- ,__ .----~-,-·-
! ,----------· __ -r··--- , r , - - 1 

,---1--·--·- ·-··· ·-- 1-· I I __ I, _ _ i-·----- - ,--- ·-·- r- - - - - -

r- ,·--- -- I ~ - I __ I I _ _ I _ _ I 

I ~ r I I I r 
,- - · 1··•- --- -- ·· - - -- -- --- - --- -----· r - -·-- ,- -- - ---- i-- r- -- 1 ---- - -

' -- • r r----- ' 1 , r · ,- ------- r-----

1 --- =-· _____ r--· I __ I I l 
, -- , ~ , - I ~ - - ,-- ~ - , - -

Sample/Testing Technician jNick Fuentes ______ Standard Count: 

Gauge !Humboldt Serial ft !0100 Density Std jr:3-1-86:----

Charges Technician 6 hours + 6 densilies + 1 vehicle charge. 

Moisture Stct/[41~ \\ 

I ~ • Rcspe~tfully ubm,ttled: \ 

i ,· \ . ,. l ~ , .. \ \ 
CTLH 007 

llsv,sed 02126/2016 The above test resulls relate only lo items actually tested. 
Coastal ~~tin Laboralorres, Inc. 

Rov,sed by Montqua Connor 

Rovis,on Approvod by Joe Gallesdo 

This report shall not be reproduced except in full without the approval of this laboratory 
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PROCTOR TEST REPORT 

. 
' ·' ~·-·-·-.! ···-

l· -

i 
I 

_, 

i 
i 

0 
81 -T- -~-l--~---'-----'------l-'-----'----'-----1------l---'-----+----'--=~------l ZA V for 

Sp.G. = 
2.63 

~ 
0 
.0 
.!!l 
V> 
E ·•-

ro 
QJ 

.f; 
u ·­., ::, 

' j 
·;- -; 7---- ·----+------af--·i-~---r----

' I 
I 

I 

Water content, % 

u, 0 
QJ .c Tes! specification: ASTM D 698-12 Method A Wet, ASTtvl D 1140-00 Method B, ASTM D-4318-10 Method B. Standard 

~-~1----~---------------------~---~---~---~---~----l rn= 
.'3 2 Elev/ 
~ .5: Depth 
</) •;:-:,--~---; 

E ., 
2~ 

Classification Nat. 
uses AASHTO Moist 

MIi - Elastic Silty. 8.6 

Sp.G. LL Pl 
%> %< 
#4 No.200 

70 19 8.6 
·- QJ 
.9 ul===::::e=================='==========:;============'=====I 

MATERIAL DESCRIPTION .2'- ~ TEST RESULTS 
C: :::, -··---------- -· -- - ------ -- ----- ------------------ --·--------- ---- -·· 

~ e Maximum dry density= 83.0 pcf 
····-·-·-------~----I----~---- ~ -

Lime/ Stabilized Gray Clay. 

21 Q) 

~il-O=r=,1=i1=n=1=m=1=1=n=o=is=1=u=1~_~=·=3=2=.6=1=¾=•==================~--------------~ 
] 0 Project No. 16-584 Client: Lclco, Inc. Remarks: 

fl' .:' Project: Lake Creek Village Sec. 2 I Rep. Date:07/15/16 Rep. No: 160712-63160 
~~ 71 "' .c . Sam1,lc Date:0 12/16 Bi·- Chase Tanner 
2~ ! Tesl Date:07/15/16 Charges: Tech 2 1/2 
°'> t:

0 
,o Loe.: Auburn Lane & Dudley Lane - Subgrade. Sample No.: S-11719 

1 Hrs. I Sh.I. Stab. Prm:lor, I Stab. Pl. 
~ fl' i Coastal Testing Laboratories, Inc. I I Vehicle Cha,/!Cc, End ofReport. 

J:! l'!L I / ! 
1- f--b=· ========~P~a~s~a~cl~. e~n~a~T.fXaa=========-~--~---cil•~---'------~---_J 

Tested By: J;Qhraim Garci§, _______ Checked By: l➔,e<:\or Q. Garcia.-~---



F~~¥ re;~ ffe.. 5 Ii"~ IL ti" IE$" n n IN! G, iL£ ltil lli) IR.1'1.'if [v [f{; g r.c, $ 2 B f,¼!j I);" 
~ 7 PASADEN A 7 13-477-0 121 0 fAX 7 13-477-2277 " PO . eox 137653 ° HOUSTON . TEX.4S 77 287-7653 

DAILY ACTIVITY REPORT 

Project Number 16-584 Service Dale 

Project Name Lake Creek Village Sec. 2 

Contractor Randy Roan Construction. Inc. 

Bill To Lefco, Inc. 

Job No LCV2 

Supplier 

Contract No 

File No 

7113/2016 Page 

Report Number 1607 13-63187 

Report Date 7/1912016 

PO No 

GFS No 

On July 13, 2016, a Coastal Testing Representative was present at the above referenced project, 

as scheduled, to perform gradation tests on lhe lime stabilized subgracle on Auburn Street. 

All tests meet project specifications. 

CHARGES: 3 114 Hours Technician (Min, 4)-+ 1 Pulverization + I Vehicle Charge 

(Typed by In) 

END OF REPORT 

Technician Chase Tanner 

Lab Departure Time 1.30 PM 

Lab Return Time 4 :45 PM 

Standby Time 

Straight Hours 3 1/4 Hrs. 

Note: If applicable, concrete tests will come separately. 

Test Date 7/"13/16 

Project A11ivaI Time 2.45 PM 

Project Departure Time 3:30 PM 

Lunch 

Overtime Hours 

Respectfully Submitlted. 

;;/.,v !✓,, : ~ 
-,·1 /; ft 

Coas!;f Tes'ting l.aboralones, Inc 

Rev.sod 02/2412()16 

H~YtSed b)' W.omq.JO ConM• 

The above test results relate only to items actually tested. 

This report shall not be reproduced except in full without the approval of this laboratory 
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• l 

Project: 
For: 
Producer: 

Lal<e Creel< Village Sec. 2 
Lefco, Inc. 

Consigned to: Randy Roan Construction 
Type of Material: 

PULVERlZATION TEST 

Report No.: 160714-63233 
Date: 7/14/2016 
Project No: 16-584 
Job No.: LVC2 
PO No. 

When tested by current THD 101E Part Ill methods it gave the following: 

Technician: 
Charges: 

Test No & Location: 
1 Racetrack Lane 
2 Dudley Lane 

Test Number 1 2 
Sieve Size 1 3/4" 1 314" 

Percent Passing 100% 100% 
Specs% Pass 100% 100% 

Sieve Size 3/4" 3/4" 
Percent Passing 92.9% 92.4% 

Specs% Pass 85% 85% 
Sieve Size #4 #4 

Percent Passing 60.9% 62.8% 
Specs% Pass 60% 60% 

Pass/Fail Pass Pass 

END OF REPORT. 

Chase Tanner 
2 Pulverizations (See Daily Report) 

Respectfully submitted: 

Coastal Testing Laboratories, Inc. 

j}'-;./ j, ,:,:­//" /' L 'j <,....-. 

The above test results relate only to items actually tested 
@ Tl1is report shall not be reproduced except in full without the approval of this laboratory 



Project: 
For: 
Producer: 

Lake Creek Village Sec. 2 
Lefco, Inc. 

Consigned to: Randy Roan Construction 
Type of Material· 

PULVERIZATION TEST 

Report No.: 160715-63285 
Date: 7/15/2016 
Project No: 16-584 
Job No.: L VC2 
PO No. 

When tested by current THD 101E Part Ill methods it gave the following: 

Technician: 
Charges: 

Test No & Location: 
1 Racetrack Lane - South Section 

Test Number 1 
Sieve Size 1 3/4" 

Percent Passing 100% 
Specs% Pass 100% 

Sieve Size 3/4" 
Percent Passing 85.0% 
Specs-% Pass 85% 

Sieve Size #4 
Percent Passing 60.0% 
Specs% Pass 60% 

Pass/Fail Pass 

END OF REPORT. 

Chase Tanner 
Tech. 3 Hrs. (Min.4)+1 Pulverization+1 Vehicle Charge 
(Typed by In) 

Respectfully submitted: 

Coastal Testing Laboratories. Inc. 

I/:,_, , f ;~~: 

The above test results relate only to items actually tested. 
@ This report shall not be reproduced except in full without the approval of this laboratory. 
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RES UL TS OF NUCLEAR DENSITY TESTS 

Proiect Number 16-584 Service Date 7/20/2016 

Pro1ecl Name Lake Creek Village Sec 2 Page 

Location Paving subgrade Report Number 160720-63374 

Contractor Randy Roan Construction. Inc. Report Date 7/22/2016 

Bill To Lefco, Inc, Contract No PO No 

Job No LCV2 File No GFSNo 

Test Date 7/20/2016 

Material Type Lime Slabrlized Gray Clay / 

Method A ' Method B Compaction Required · 95% ASTM D-6938-06 

Optimum Moislure 32.6 Maximum Ory De11sity 83.0 Moisture Requirement <·/-3% 

Locat,011 

r-····- !ABNER LANE 

i-1.- jRight Lane Sta. 1+00 

j 2 jLeft Lane Sta 3+00 

, - · !DUDLEY LANE 

j 3 - jLelt Lane Sta 3+50 

~ j Right Lane Sta. 1 +00 

j--- -- j RACETRACK LANE 

1s !Right Lane Sta 0+75 

15:-- !Left Lane Sta 2+70 
' ' 
r 7 _- · jLeft Lane Sta. 4+25 

1-a-. - j left Lane Sta. 5+75 

/ 9-:- 1Left Lane Sta 7+25 ·- --- ­

f 10 !Right Lane Sta 8+75 

I - 1, - jLeft Lane Sta 10+25 

f1Z:- /Left Lane Sta. 11+75 

,----
1 ! r ··- -i-

Sample/Testing Technician jRobe,1 Wheeler 

Wet Moisture Dry Percent Pass 
Probe Density Content Density Maximum or 

Lift Depth PCF Percent PCF Density Fail 

, -- r - 1 l r---::--:::-::=,-

r ·-s-u-b-gr-a-de- 1 6" I 106.4 1 ~ - 3-0-.5-- I 81 5 98.2 1 r --:P:-a_s_s -

Subgrade j 6" J 104.8 • j 30.1 I 80 6 j 97.1 I Pass 

I 1- · r--Ir----·-- ,- -- -- -· -

....... s_u_b_g_ia_d_e_ ! 6" r ~ 31.1 I 84.2 I 101.5 I Pass 

j Subgrade j 6" j 11 1 7 ...--3-0-.5-- j 85 6 ,.--, 0-3-.1-1 Pass 

I I l ,---- r 
Subgrade 6" I 108.1 r~ r -83.0- - r 100.0 j Pass 

Subgrade 6" l 108.3 l 30.7 
1 

82.9 I 99.8 Pass 

6" I 1069 I 302 I 821 I 98.9 Pass Subgrade 

Subgrade 

Subgrade 

Subgrade 

6" / 114.7 j 31.3 j 87.4 r 1osT- j Pass 

6" r·106T""· i 29.6 • I 82.5 • ! 99 4 Pass 

lr-1 --6-. - - 11°4_9- I 31.8 I 79.6 l 959 Pass 

,--S-ub-g-ra_d_e _ [ 6" I 110.7 I 33.7 ra2.e- I 99.8 Pass 

Subgrade j 6" j 103.3 j 30.4 j 79.2 I 95.4 Pass 

~ - ,--·--r·-- 1 r· 1 

, -r---! I ' I I 

Gauge [Humboldt 
~-----

Serial # !7929 

Standard Count. 

Density Std [2984.9 Moisture Stcl j438 7 

Respectfully Submitl~ed. Charges !2 Densities (See Daily Report) 

(Typed by In) END OF REPORT 

CTL• 0 07 

n ovas.a 02/ZG/201& The above test results relate only lo items actually tested 

;f: ,;/ &z~--
Coastal ~~ting Laboratones, Inc. 

Ht!~•,sr.<1 by tJlc,. i f ;tJ\! CofflOI' 

R("!v1~1cn app!o·.eo by Jee Gallardo 

This report shall not be repioduced except in full without the approval of tnis laboratory 
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... PASADENA 7 13-477-0 121 ° FAX 7 13-477-2277 ° P.O. BOX 87653 0 HOUSTON, TfX/>.S 77287-7653 

DAILY ACTIVITY REPORT 

Project Number 16-584 Service Date 

Project Name Lake Creek Village Sec. 2 

Contractor Randy Roan Construction, tnc. 

Bill To Lefco, Inc. 

Job No LCV2 

Supplier 

Contract No 

File No 

8122/2016 Page 

Report Number 160822-63946 

Report Dale 6/23/2016 

PO No 

GFS No 

On August 22, 2016 a Coastal Testing Representative was present at the above referenced project to 

obtained 1 sel of 4 cylinders cast on 8/19116. then delivered lo the lab lo be stored, cured 

and tested. 

ChaIges: Technician 3 1l2 hours + 1 vehicle charge. 

End of report. 

Technicmn Robert Wheeler. Test Dale 8122/2016 

Lab Departure Time 8:15 AM Project Arrival Time 9:45 AM 

Lab Return Time 11 :45 AM Project Departure Time 10:·IS AM 

Standby Time Lunch 

Straight Hours 3.50 Overtime I-lours 

Nole: If applicable, concrete tests will come separately. 

1)00 

llcv,scd 07J2~120 16 

Rov.scd by Monique Conno, 

Coastal Ti _l:,aboratories. Inc. 

The above lest results relate only to items actually tested. j 
This report shall not be reproduced except in full without the approval of this laboratory 

Re v'1:sion apvro,.·i:d t.t Jo~ G JU.1100 
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RESULTS FOR COMPRESSIVE STRENGTH OF CYLINDRICAL CONCRETE SPECIMENS 
Project Number 16-584 Service Date 8/12/2016 

Project Name l ake Creek Village Sec. 2 

Contractor Randy Roan Construction. Inc. 

Bill To Lefco, tnc. Contract No 

Job No LCV2 File No 

Project location Paving 

Concrete Mix Dcsignl 306 
Design Strength,..l3_0_o_O_P_S_I ___ _ _ ____ _ 

Supplier!Yancey 
Course Aggrl,..1_1_/_2_" -L,-_m_e_s-to_n_e _ _ 

Design Walerl 
Slump (ASTM C-143),~5- 1-/2- .. -.5- 1-/4- .-._5_3_/_4_, 6-1/_2_5_1_/2-.-5-

Specimens Madef5 of 24 Cylinders 

Concrete placedj570 cubic yards 

Fine Aggr 
1 

Page 2 

Report Number 160812-63850 

Report Date 8/19/2016 

PO No 

GFS No 

Cement1 

Gal Waler AddedjO - - --~---Ga I Waler in Aggr l 

Admixturesr------ - - --- -

Mix TemperalureJ90,90,92, 92,90,90 

Arnb Temperaturej83.83,82,82,82,81 

Air Content (ASTM C-173) j2.6. 2.7. 3.0. 2.7. 2.5, 2.9% 

Air Content (ASTM C-231)) 

Dale Avg x-Sectton Total Pounds Type of Cylinder 

Marks 

j 16-584 PL 

j 16-584 A 

116-584 8 

I 16-584 C 

116-584 D 

j 16-584 E 

r---
j28 DAY CYLINDERS ON 

f"GE 3 

Poured Tested Days Area Load p/sq ,n Fracture Diameter 

fai'i9!16 rr-1 28.21 l 82.080 I 2900 I s 6 oo 

I 8/19116 ~ ! 20.21 j 101.210 13580-·1 s I 6.oo 

.--8-,1-2,~16~ I 8/19/16 r 1-r·2021 I 92.s20 l 3270 1- 5--l 6.oo 

l 8119/16 ~ I 28.21 1 11 1.100 l 4060 l s I 600 

I 8/19/16 r1--1 2s.27 j 105.850 I 3740 I s I 6.oo 

l 8/19/16 ~ I 28.27 J 100,100 I 3540 I 5 I 6.00 :g/ 
l !_1 1 I ·r--
r·- ----- 1 li--'--1 - , I ;.-_-_- I 
I 1 1 J I I r ~, -
l I I I I .I I l 

8/12/16 

8/12/16 

8/12/16 

8/12/16 

8/12/16 

Charges 24 Cylmders See Da,,y Report Equip Temp tnro 
Equip ID ?.7 4 r,our Paving Left Lane cl Race Track l.ane Sta 0•00 to Sta I• 50 IUo Sta 2•00 to Sta 12+00 

Localtons Dunley Stteet Sta O•OO 10 Sta. 4+50 Abner Lan!! Sta o,ao to Sta 3+50 
Truck// 47, 155, 150. 170. 159. 132 Ticket# SB584 I. 585850. 585860. 565870. 585880. 58fi912 

Techn,cmn M. Kazem:rar 
Testtng Technician H1•an Pena PAGE 2 OF 4 

A!I te-s1s Y1e rc perlormedJn accordance w1tll u:e fol!owing: ASTM Fii?:d Test melhods C-172 C-143. C- 1064. C-231 01 C- 173,C-3 1. , 
Type or curing -.,.s1anda10 cunng _,,;: _ _lnrt,al curing _final curing _Freid curing, Mm 60 r MaK BO Intolerance _ Y .......!_N • 

:':- I, : ,-. f--:- G 
{'-'. ! .!i·- 1 l • '. [ . 

- -·- -· t ...!... ~- - _,;J --
Ir,, ! lri< ly,-< l\f, I lir• 

' ~ ~ 

Lab test m~tl;o<J 

Lab ti?sl meu,ou 

Lab test metllod 

C39 

C617 

C1231 

Respectfully Submitlled. 

Temp Min 85' 
Temp Ma< 10s• 

D010b 

Revised 06/0412016 

Revised Uy Mo11i4uo Connm 

Revision app,ovcd by Joe Galldrdo 

Coastal Testing Laboratories, Inc 

The above test results relate only to items actually tested. 

This report shall not be reproduced except in full without the approval of this lab 
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RESULTS FOR COMPRESSIVE STRENGTH OF CYLINDRICAL CONCRETE SPECIMENS 
Project Number 16-584 Service Date 8/12/2016 Page 

Repo;t Number 

Report Date 

PO No 

4 

160812-63850 

9/9/2016 

ProJect Name Lake Creek ViJlage Sec. 2 

Contractor Randy Roan Construction, Inc. 

Bill To Lefco, Inc. 

Job No LCV2 

Project Location Paving 

Contract No 

File No 

Concrete Mix Design/ 306 
.------- - ------Design Slrengthj3000 PSI 

Supplier;.! Y..,.a_n_ce_ y _ _ _ _ _____ _ 
(7""_---~---·- ----

Course Aggrl I 1 /2" Limestone 

Design Water 
Slump (ASTM C- 143)(5112. 5-1-i4. 5 3i4,6 1/2, 5 1/2 5 

Specimens Madej 24 Cylinders 

Concrete placedj570 cubic yards ~---- - --~~ Fine Aggr j 

Date 

GFS No 

Cement 1----- ------ - -G a I Water Added,O ,--- - - --- ----Ga I Water in Aggr 

Admixtures 

Mix Temperaturel 90.90.92.92.90, 90 

Amb Temperaturefs3.83.82-.8- 2- .-82- .-8-1 - - - - -

Air Content (ASTM C-173)/2.6, 2.7. 3.0. 2.7. 2 5. 2.9% 

Air Content (ASTM C-231) 

Avg x-Section Total Pounds Type of Cylinder 
Marks Poured Tested Days Area Load p/sq in Fracture Diameter r 8/12/16 r 919/16 , 28 1 28.27 129.290 ,~ 1 2 6.00 

faii211il I 9/9/16 ~ I 28.21 124.160 ~ ,_, --s-- 6.oo 

I 8112,16 l 9/9/16 f28 I 28_2, 1 134.030 I 4740 I s r--6-.o-o- d! 
r 8/12/16 L !~1~ _ 1 28 r 28.27 1130.680 1 4620 1 5 6.00 iw 
l r--,- , ___ l I 

_______ - r - ------ r ----- -,---, -, - ___ r· r·-
1 , I ~ - ;-..., _ 
r-. I I 
,-1 I ·1;-... -
1- 1 l 

116-584 D 

116-584 D 

/16-584 E 

j 16-584 E 

Charges 24 Ciindc,s See D.iny Report Equip Temp Info. 
Equip ID 274 
Temp Min. as· 

Pour Paving l eft l ane of Hace Track Lane Sia 0•00 10 Sla I • 50 lo Sla. 2,00 to Sta 12•00 
Loca11ons. Dunley S1,eet Sta. 0•00 to Sla 4+50 Ao:ier Lane Sia. o,oo lo Sta 3+50 

Truckl/47, 155, 150. 170. 159, 132 Ticket# 585841, 585850. 585660. 565870, 585880, 585912 

Technician M l<azem1far 
T esling T echn,cian Ryan Pena PAGE 4 OF 4 

All les1s were performed in accordance w,u, lhe fo!iowir1g. ASJl,!.-f,eld Test melhOcls C-1 72. C-143, C-1064, C-231 01 C· 173,C-31 
Type of curi119 __:::::Standard curing _ Initial cur,ng ~ final cunng _Field curing . Mir, 60 I Max 00 lnlolerance _ Y _ N 

,.,,, 

Lab test method 

I.ab lesl melho(I 

l ab test m~lhoa 

C39 

Co l i Respectfully Submillted: 

C t23I 

Temp Max I 05• 

D0 10b Coas(ar Testing Laboratories, Inc. 

Rovl• •d 06/04/2016 

nc..-i!Scd by Monfquo Col)nor 

Rovi~ion ;ipprovcd by Jo~ Gallardo 

The above test results relate only to items actually tested. 

This report shall not be reproduced except in full without the approval of this lab 
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DAILY ACTIVITY REPORT 

Project Number 16-584 Service Date 8/8/2016 Page 

D08 

Project Name Lake Creek Village Sec. 2 

Contractor Randy Roan Construction. Inc. 

Bill To Lefco, Inc. 

Job No LCV2 

Supplier 

Contract No 

File No 

Report Number 160808-63766 

Report Date 8/10/20·16 

PO No 

GFS No 

On August 8, 2016. a Coastal Testing Representative was present at the above referenced project. 

as scheduled, to obtain twenty-four (24) concrete cylinders cast August 5. 2016. Technic,Jn 

then delivered the cylinders to the laboratory to be stored. cured and tested 

CHARGES: 2 1/2 Hours Technician -+ 1 Veh,cle Charge 

(Typed by In) 

END OF REPORT 

Technician Mohammad Kazmifar Test Date 8/8116 

Lab Departure Time 2.15 PM Project Arrival Time 3.15 PM 

Lab Return Time 4:45 PM Project Departure Time 3:45 PM 

Standby Time Lunch 

Straight Hours 2 1/2 Hrs. Overtime Hours 

Note· If applicable. concrete tests w,tl come separately. 

Respectlully Submiltted· 

Coa:;!al Testing Laboratones. Inc 

Hev.sed 02124/2010 The above test results relate only to items actually tested. 
Hev,scd by Mon,que Conno, 

Rcv1~1cn :Jpp!ovod l.ly Joo G oll.:udo 

This report shall not be reproduced except in full withoul the approval of this laboratory 
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RESULTS FOR COMPRESSIVE STRENGTH OF CYLINDRICAL CONCRETE SPECIMENS 
Pro;ecl Number 16-584 Service Date 8/5/2016 Page 

Report Number 

Report Date 
PO No 

2 
160605-63 70 I 

8/12/2016 

Project Name Lake Creek Village Sec. 2 

Contractor Randy Roan Construction, In;;. 

Bill To Lefco, Inc. 

Job No LCV2 

Project Location Paving 

Contract No 

File No 

Concrete Mix Designj306 ----·--·- · 
Design Strength! 5.0sk 3000 psi 

Supplierl,...Y_a_n_c-ey_ R_e_ad_y_ M_ix----~- -

Course Aggrl 1 1/2" Limestone _ ____ _ _ 

Design Water! 
Slump (ASTM C-143) 1;-5- 1-/2-. • -•. 6-,.-. 5- -11-2-•·.-5- 3- ,-4•-·.5- .-., -6,-, ~-

Specimens Made/24 Cylinders 

Concrete placed) 300 cubic yards 

Fine Aggr ,--- --- ----- ---

Marks 

116-584 Pl 

j 16-584 A 

j 16-584 A 

Poured 

I 8/5/16 

I 8/5/16 

I 8t511s 
I 

Date 

j 16-584 B 

!16-584 C 

[atsti6"" 
I 

l 815116 

116-584 C I 815116 

[16-584 D I 8/5/16 

! 16-584 E I 8/5/16 

116-584 E ~ --- I 815/16 
r----

1 ! 

Charges 2-1 Cylinders (See Daily Repon) 

Tesled 

8/12/16 

8/12/16 

8/12/16 

8112116 

8/12/16 

8/12/16 

8/12/16 

8/12/16 

8/12(16 

Avg 

GFS No 

Cement 
Gal Water Added··.--10-. _o _________ _ 

Gal Water in Aggrl 
,--------------

Admixtures, 

Mix Temperaturej,..9-0-.9-0-,9- 1- ,-9-0-.9-0-,9-2 _ _ ___ _ 

Amb Temperature[af81.82, 77,78.81 

Air Content !ASTM C-173)(28, 2 9, 2.8, 3.3, 3.0. 2,8.% 

Air COr\lenl (ASTM C-231) 

x-Section Total Pounds Type of Cylinder 

Days Area load p/sq in r-racture Diameter 

171 28.27 I n .880 I 2750 3 l 6 oo 

17·1 28.27 f 86.350 I 3130 i----5--J 6.oo 

rr-1 2s.27 I 91 ,980 I 3250 1 i---2- - 1 6.oo 

1 1 r a21 I 88.470 ·1 3130 • 1 5 j 6.oo 

~ l 28 27 1 104,220 I 3690 I 2 I 6.00 

!71 28.21 I 99.120 I 3510 I 5 I 6.oo 

~ I 2827 1103.770 I 3670 I 5 I 6.oo 

~ l 28.27 I 99.880 I 3530 I s I 6.oo 

!7 I 2827 T1oo:sw·1 3570 I 5 ( ~ ,f 
I I ·1 r-- ~· 

Pour Pav;og Racelrack Lane Sta 2+00 10 Sta t2+00, Sta 0+00 to Sta. I +50 Duo!ey St1eeI Sta 0+00 to Sia. 4~50, Ab~er Lan'! 

Equip Temp 1nro 
Equip ID 274 
TempMin: 80' 
Temp Max 98" 

Locations· Sia 0+00 lo Sia 3+50 
Truckt/145, 50. 50. 50. 161. 72 T1ckeI#5850B9. 585099, 585111, 585124. 585130, 565164 
Balchec!. 12.36 /W,. 1 17 AM. 2·27 AM. 3 20AM. 4 I3 AM 7:27 AM 
Samp:ed 1·14 AM, 1 57 AM. 3 09 AM, 4:05AM. 4·44 AM, 8.23 AM 

Technician Mohammad Kazin11lar 
Teshng Technician R~'an Pena PAGE 2 OF ,; 

All tests were perfo1med 111 accordance l',, th Joe·tolfo·.•,mg ASTf.A Field Tesl memoos C-172. C-143, C-106t., C-231 01 C-173,C-31 
Type c l cu11r.y. __ ... Stanoard cu11n9 __,:::lllilial coring _F,nal curing _ fleld curing , Min 601 Ma, 80 Intolerance_ Y ..::::_N 

Lab test method 

Lab rest method 

I.ab test methoO 

C39 

C6 17 

Ct23I 

Respectfully Subrnillled· 

.....,,,,,. 
Irr, ! l yrt frtt Ir,·, S '1rf 

7f;LJ//4,...,~"------- ---

O010b 

Revised 0G/04120 16 

R..:-vlscd l>~· Monique Conno, 

Rcvi!.ion olpp,ovcd by Joe Gi ll.udo 

l I t 

Coastal Testing laboratories, Inc 

The above test results relate only to items actually tested. 

This report shall not be reproduced except in full without the approval of this tab 
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RESULTS FOR COMPRESSIVE STRENGTH OF CYLINDRICAL CONCRETE SPECIMENS 
Project Number 16-584 Service Date 8/5/2016 Page 

Report Number 

Report Date 

PO No 

4 

160805-63701 

9/2/2016 

Project Name Lake Creek Village Sec. 2 

Contractor Randy Roan Construction. Inc. 

Bill To Lefco, Inc. 

Job No LCV2 

Contract No 

Fife No GFS No 

Proiect Local1011 Paving 

Concrete Mix Designl306 
Design Slrenglhj ,...5-_0_s_k_3_0_0_0_p_s_i ______ ~_ 

SupplierJYancey Ready Mix 
Course Aggr!Ti72" Li_m_e_s-to_n_e ______ _ 

Design Water ___________ _ 
Slump (ASTM C-1 43)I5 1/2".6", 5 1/2", 5 3/4".5". 6" 

Specimens Madej24-Cyttnde""r°s­

Concrete placed!JOO 

Fine Aggr 

cubic yards 

Cement :--~------------
Gal Water Addect!o. O 

:--- - -
Gal Water in Aggr j 

Admixtures1-- ---------- -

Mix Temperaturej90.90,91,90,90,92 

Amb Temperature!81 ,81 ,82. 77,78,81 

Air Content (ASTM C-173Jff.s.T9, 2-.8,--_...,,3--c_3,--_-,-3....,_o-. 2- .-0-_•1<_0 __ 

Air Content (ASTM C-23"I) 

Date Avg x-Section Total Pounds Type of Cylinder 

Marks Poured Tested Days Area Load p/sq in Fracture Diameter 

116-584 D I 8/5/16 I 9/2/16 128 I 28.27 j 130,560 l 4620 5 I 6.00 

f 6-584 D- ---- ----- ] 8/5(16 r 9/2/16 ~ I 28.27 1 130,540 j 4620 :...-- 5-- , 6.00 

l 16-584 E 1_ 0_15_,1_6_ ! 912/16 126-1 28.27 1 123, 110 I 4350 ,:...-- 3-~ I 6.00 , 

f-i6:S84E ___ --- - - - , 8/5116 1972,1~ j20~ j 122,130 r -ruo- 1:---5- - ~ 11.? 

! l r-r--'--_ _ j I ~ v 
l l i l ,-----r-- I 
I ----- I 1 1 I I 1- -
1 l;....,.-- , l I I 

----1 f-+- 1 T , r~=--I 
CMrges 24 Cyl:ndc1s (See Daily Report) Equip Temp Info 

Pou, Paving- Racelrack Lane Sia. 2•00 10 Sia 12+00. Sta O• OO lo Sta 1'50 Dudley Street Sta O• OO to Sia 4◄ 50. Abner Lane 
Locaho11s Sta o, co !o Sia 3•50 

Tiuc~/!145, 50. 50, 50, 161. 72 Tickeill5850B9 585099, 5B511I , 585124. 585130, 585164 
Batched 12 36 AM, 1-17 AM. 2 27 AM. :l20 AM 4.13 AM. 7-27 AM 
Sampled 1 14 AM, I 57 AM. 3 09 AM, 4.05AM, 4 44 AM, 8 23 AM 

Technician Mohammad l<az,milar 
Testing Teelinic,an Ryan Peria PAGE 4 OF 4 • 

All IGsls were performed in accordance wolh the follO\,fag AST.,.Fi~lel Tesl methods C-172 C-I 43, C-1064. C-231 or C- 1 73.C-3✓ 
Type of cur,ng _ SlarldanJ curing _ Ino1,a; cu,ing _ _ F,mal curing _ Field c.wrng . M1P 60 / Max 60 lnlo!erance _ Y _!di~ 

--
~

.- - .. ,, f.""r-:'") 
Lab test method CJ9 . ' . 

I 

L; •. I I . I l ab Ie51 method C617 i · · I 
.... _ .. l : ., L _ , __ .. : I_ __ Lao lest melhod C1231 

Respectfully Submillled: 

fHt 1 11·,, t l1r, 111, lrt< ~ 11,, 
l l & 

Equip ID 274 
Temp Min ao• 
Temp Max 98" 

0010b 

J 
Coasta!'Testrng Laboratories. Inc. 

Rovisod 06/0412016 

Revised lly Monique Connor 

Revision appro\'Cd by Joe Gaua,do 

The above test results relate only to items actually tested. 

This report shall not be reproduced except in full without the approval of this lab 


